



**Plain and Reinforced Concrete Laboratory**  
**Department of Civil Engineering**  
University of Engineering and Technology, Lahore  
Phone Nos. 042-99029202, 042-99029217

1227  
Dr. Umbreen

**To: Mr. Sarfaraz Rasheed (Consultant)**  
**Takbeer Tower, Mecload Road, Lahore**  
**Project: Takbeer Tower, Mecleod Road, Lahore**

Our Ref. No. CL/CED/ 3213 Dated: 27-05-21  
Your Ref. No. Nil Dated: 19-05-21

## COMPRESSION TEST REPORT

**Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers**

Specimens received on: 19-05-21 Tested on: 25-05-21 in dry/wet condition

Sr. No.	Mark*	Casting Date*			Size (in)	Weight (lbs./gms)	Area of X- Section (Sq. in)	Ultimate load (Tons/lbs)	Ultimate Stress (Psi)	Remarks
		Month	Day	Year						
1		30	4	2021	6Diax12	13.8	28.28	39	3090	Non Engraved
2		7	5	2021	6Diax12	14	28.28	35	2780	Non Engraved
3										
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										

Results can also be seen on website [http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing\\_reports&id=6](http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6)

\* as engraved on the specimens (if any)

\*\* BS3921 requires average of ten clay brick samples for crushing strength and water absorption

\*\*\* BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

\*\*\*\* ACI318-08 requires mean of two sample (6" diax12" cylinder) strength at 28 days as compressive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

**supervisor(lab)**

**Director/Dy. Director Concrete Laboratory**



**Plain and Reinforced Concrete Laboratory**  
**Department of Civil Engineering**  
University of Engineering and Technology, Lahore  
Phone Nos. 042-99029202, 042-99029217

1266

Engr. Ubaid

To: **Mr. Mujib Ur Rehman (Principal Architect)**

**M/s Sustainable Design Solution (Pvt.) Ltd. Lahore.**

**Project: Construction of 37-CCA Commercial at Phase -5, DHA, Lahore (2nd Floor Slab)**

Our Ref. No. CL/CED/ 3214 Dated: 27-05-21

Your Ref. No. SDS-1292020-10 Dated: 24-05-21

## COMPRESSION TEST REPORT

**Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers**

Specimens received on: 24-05-21 Tested on: 26-05-21 in dry/wet condition

Sr. No.	Mark*	Casting Date*			Size (in)	Weight (lbs./gms)	Area of X-Section (Sq. in)	Ultimate load (Tons/lbs)	Ultimate Stress (Psi)	Remarks
		Wet Weight (gms)								
1	Slab	18	4	2021	6Diax12	14	28.28	31	2460	Engraved
2	Slab	18	4	2021	6Diax12	13.8	28.28	43	3410	Engraved
3										
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										

Results can also be seen on website [http://www.uet.edu.pk/faculties/facultiesinfo/departments?RID=testing\\_reports&id=6](http://www.uet.edu.pk/faculties/facultiesinfo/departments?RID=testing_reports&id=6)

\* as engraved on the specimens (if any)

\*\* BS3921 requires average of ten clay brick samples for crushing strength and water absorption

\*\*\* BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

\*\*\*\* ACI318-08 requires mean of two sample (6" dia x 12" cylinder) strength at 28 days as compressive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

**supervisor(lab)**

**Director/Dy. Director Concrete Laboratory**



**Plain and Reinforced Concrete Laboratory**  
**Department of Civil Engineering**  
University of Engineering and Technology, Lahore  
Phone Nos. 042-99029202, 042-99029217

1266

Engr. Ubaid

To: **Mr. Mujib Ur Rehman (Principal Architect)**

**M/s Sustainable Design Solution (Pvt.) Ltd. Lahore.**

**Project: Construction of 37-CCA Commercial at Phase -5, DHA, Lahore (2nd Floor Slab)**

Our Ref. No. CL/CED/ 3215 Dated: 27-05-21

Your Ref. No. SDS-1292020-09 Dated: 24-05-21

## COMPRESSION TEST REPORT

**Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers**

Specimens received on: 24-05-21 Tested on: 26-05-21 in dry/wet condition

Sr. No.	Mark*	Casting Date*			Size (in)	Weight (lbs./gms)	Area of X- Section (Sq. in)	Ultimate load (Tons/lbs)	Ultimate Stress (Psi)	Remarks
		Wet Weight (gms)								
1	Slab	10	4	2021	6Diax12	13.4	28.28	35	2780	Engraved
2	Slab	10	4	2021	6Diax12	13.8	28.28	61	4840	Engraved
3										
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										

Results can also be seen on website [http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing\\_reports&id=6](http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6)

\* as engraved on the specimens (if any)

\*\* BS3921 requires average of ten clay brick samples for crushing strength and water absorption

\*\*\* BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

\*\*\*\* ACI318-08 requires mean of two sample (6" dia x 12" cylinder) strength at 28 days as compressive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

**supervisor(lab)**

**Director/Dy. Director Concrete Laboratory**



**Plain and Reinforced Concrete Laboratory**  
**Department of Civil Engineering**  
University of Engineering and Technology, Lahore  
Phone Nos. 042-99029202, 042-99029217

1242  
Engr. Ubaid

**To: Sub Divisional Officer**  
**Gujrawala Region. (M/s Al-Tawakkal Construction)**  
**Project: SSH, Gujrawala**

Our Ref. No. CL/CED/ 3216 Dated: 27-05-21

Your Ref. No. SS.DC.(3)/37 Dated: 20-05-21

## COMPRESSION TEST REPORT

**Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers**

Specimens received on: 20-05-21 Tested on: 26-05-21 in dry/wet condition

Sr. No.	Mark*	Casting Date* /Wet Weight (gms)	Size (in)	Weight (lbs./gms)	Area of X- Section (Sq. in)	Ultimate load (Tons/lbs)	Ultimate Stress (Psi)	Remarks
1	Rectangular Grey		7.8x3.9x2.3	2704	30.42	114	8400	
2	Rectangular Grey		7.8x3.9x2.3	2724	30.42	75	5530	
3	Rectangular Grey		7.8x3.9x2.3	2719	30.42	128	9430	
4								
5								
6								
7								
8								
9								
10								
11								
12								
13								
14								
15								
16								

Results can also be seen on website [http://www.uet.edu.pk/faculties/facultiesinfo/departments?RID=testing\\_reports&id=6](http://www.uet.edu.pk/faculties/facultiesinfo/departments?RID=testing_reports&id=6)

\* as engraved on the specimens (if any)

\*\* BS3921 requires average of ten clay brick samples for crushing strength and water absorption

\*\*\* BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

\*\*\*\* ACI318-08 requires mean of two sample (6" dia x 12" cylinder) strength at 28 days as compressive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

**supervisor(lab)**

**Director/Dy. Director Concrete Laboratory**



**Plain and Reinforced Concrete Laboratory**  
**Department of Civil Engineering**  
University of Engineering and Technology, Lahore  
Phone Nos. 042-99029202, 042-99029217

1246

Engr. Ubaid

To: **Mr. Shoaib Riaz (Project Incharge)**

**Royal Orchard Sahiwal.**

**Project: Infrastructure Dev Works Royal Orchard**

Our Ref. No. CL/CED/ 3217 Dated: 27-05-21

Your Ref. No. HRL/ROS/2021/066 Dated: 21-05-21

## COMPRESSION TEST REPORT

**Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers**

Specimens received on: 21-05-21 Tested on: 26-05-21 in dry/wet condition

Sr. No.	Mark*	Casting Date* /Wet Weight (gms)	Size (in)	Weight (lbs./gms)	Area of X- Section (Sq. in)	Ultimate load (Tons/lbs)	Ultimate Stress (Psi)	Remarks
1	Uni-Block Grey (Sample-1)		2.0 Thick	2757	37.25	92	5540	
2	Uni-Block Grey (Sample-1)		2.0 Thick	2763	37.25	72	4330	
3	Uni-Block Grey (Sample-1)		2.0 Thick	2750	37.25	100	6020	
4	Uni-Block Grey (Sample-2)		1.9 Thick	2761	37.25	174	10470	
5	Uni-Block Grey (Sample-2)		1.9 Thick	2778	37.25	164	9870	
6	Uni-Block Grey (Sample-2)		1.9 Thick	2764	37.25	156	9390	
7								
8								
9								
10								
11								
12								
13								
14								
15								
16								

Results can also be seen on website [http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing\\_reports&id=6](http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6)

\* as engraved on the specimens (if any)

\*\* BS3921 requires average of ten clay brick samples for crushing strength and water absorption

\*\*\* BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

\*\*\*\* ACI318-08 requires mean of two sample (6" dia x 12" cylinder) strength at 28 days as compressive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)

Director/Dy. Director Concrete Laboratory



**Plain and Reinforced Concrete Laboratory**  
**Department of Civil Engineering**  
University of Engineering and Technology, Lahore  
Phone Nos. 042-99029202, 042-99029217

1279

To: **Dr. Umar Karim Mirza (Project Incharge)**  
**M/s Ravi Chemical Complex, Sheikhpura.**

Engr. Ubaid

**Project: Construction of Cooling Tower at Ravi Chemical Complex**

Our Ref. No. CL/CED/ 3218 Dated: 27-05-21

Your Ref. No. Nil Dated: 25-05-21

## COMPRESSION TEST REPORT

**Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers**

Specimens received on: 25-05-21 Tested on: 26-05-21 in dry/wet condition

Sr. No.	Mark*	Casting Date*			Size (in)	Weight (lbs./gms)	Area of X-Section (Sq. in)	Ultimate load (Tons/lbs)	Ultimate Stress (Psi)	Remarks
		/Wet Weight (gms)								
1		4	5	2021	6x6x6	8.2	36	102	6350	Engraved
2		4	5	2021	6x6x6	8.4	36	92	5730	Engraved
3		4	5	2021	6x6x6	8.2	36	73	4550	Engraved
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										

Results can also be seen on website [http://www.uet.edu.pk/faculties/facultiesinfo/departments?RID=testing\\_reports&id=6](http://www.uet.edu.pk/faculties/facultiesinfo/departments?RID=testing_reports&id=6)

\* as engraved on the specimens (if any)

\*\* BS3921 requires average of ten clay brick samples for crushing strength and water absorption

\*\*\* BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

\*\*\*\* ACI318-08 requires mean of two sample (6" dia x 12" cylinder) strength at 28 days as compressive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)

Director/Dy. Director Concrete Laboratory



# Plain and Reinforced Concrete Laboratory

## Department of Civil Engineering

University of Engineering and Technology, Lahore

Phone Nos. 042-99029202, 042-99029217

1259

Engr. Ubaid

To: Mr. Usman Ali Khan (Project Manager)

Apical Developers (Pvt.) Ltd. Lahore.

Project: Construction of IVORY Residencia, 78C1 Gulberg III, Lahore.

Our Ref. No. CL/CED/ 3219 Dated: 27-05-21

Your Ref. No. RMZ - Test-May-11 Dated: 21-05-21

## COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 24-05-21 Tested on: 26-05-21 in dry/wet condition

Sr. No.	Mark*	Casting Date*			Size (in)	Weight (lbs./gms)	Area of X- Section (Sq. in)	Ultimate load (Tons/lbs)	Ultimate Stress (Psi)	Remarks
		Wet Weight (gms)								
1	Piles	25	4	2021	6Diax12	13.4	28.28	64	5070	Non Engraved
2	Piles	25	4	2021	6Diax12	13.6	28.28	78	6180	Non Engraved
3										
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										

Results can also be seen on website [http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing\\_reports&id=6](http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6)

\* as engraved on the specimens (if any)

\*\* BS3921 requires average of ten clay brick samples for crushing strength and water absorption

\*\*\* BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

\*\*\*\* ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)

Director/Dy. Director Concrete Laboratory



# Plain and Reinforced Concrete Laboratory

## Department of Civil Engineering

University of Engineering and Technology, Lahore

Phone Nos. 042-99029202, 042-99029217

1259

Engr. Ubaid

To: Mr. Usman Ali Khan (Project Manager)

Apical Developers (Pvt.) Ltd. Lahore.

Project: Construction of IVORY Residencia, 78C1 Gulberg III, Lahore.

Our Ref. No. CL/CED/

3220

Dated:

27-05-21

Your Ref. No.

RMZ - Test-May-14

Dated:

21-05-21

## COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:

24-05-21

Tested on:

26-05-21

in dry/wet condition

Sr. No.	Mark*	Casting Date*			Size (in)	Weight (lbs./gms)	Area of X- Section (Sq. in)	Ultimate load (Tons/lbs)	Ultimate Stress (Psi)	Remarks
		Wet Weight (gms)								
1	Piles	28	4	2021	6Diax12	13.4	28.28	53	4200	Non Engraved
2	Piles	28	4	2021	6Diax12	14	28.28	83	6580	Non Engraved
3										
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										

Results can also be seen on website [http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing\\_reports&id=6](http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6)

\* as engraved on the specimens (if any)

\*\* BS3921 requires average of ten clay brick samples for crushing strength and water absorption

\*\*\* BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

\*\*\*\* ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)

Director/Dy. Director Concrete Laboratory





# Plain and Reinforced Concrete Laboratory

## Department of Civil Engineering

University of Engineering and Technology, Lahore

Phone Nos. 042-99029202, 042-99029217

1259

Engr. Ubaid

To: Mr. Usman Ali Khan (Project Manager)

Apical Developers (Pvt.) Ltd. Lahore.

Project: Construction of IVORY Residencia, 78C1 Gulberg III, Lahore.

Our Ref. No. CL/CED/

3221

Dated:

27-05-21

Your Ref. No.

RMZ - Test-May-13

Dated:

22-05-21

## COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on:

24-05-21

Tested on:

26-05-21

in dry/wet condition

Sr. No.	Mark*	Casting Date*			Size (in)	Weight (lbs./gms)	Area of X- Section (Sq. in)	Ultimate load (Tons/lbs)	Ultimate Stress (Psi)	Remarks
		Wet Weight (gms)								
1	Piles	27	4	2021	6Diax12	13	28.28	61	4840	Non Engraved
2	Piles	27	4	2021	6Diax12	14	28.28	55	4360	Non Engraved
3										
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										

Results can also be seen on website [http://www.uet.edu.pk/faculties/facultiesinfo/departments?RID=testing\\_reports&id=6](http://www.uet.edu.pk/faculties/facultiesinfo/departments?RID=testing_reports&id=6)

\* as engraved on the specimens (if any)

\*\* BS3921 requires average of ten clay brick samples for crushing strength and water absorption

\*\*\* BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

\*\*\*\* ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)

Director/Dy. Director Concrete Laboratory



# Plain and Reinforced Concrete Laboratory

## Department of Civil Engineering

University of Engineering and Technology, Lahore

Phone Nos. 042-99029202, 042-99029217

1259

Engr. Ubaid

To: Mr. Usman Ali Khan (Project Manager)

Apical Developers (Pvt.) Ltd. Lahore.

Project: Construction of IVORY Residencia, 78C1 Gulberg III, Lahore.

Our Ref. No. CL/CED/ 3222 Dated: 27-05-21

Your Ref. No. RMZ - Test-May-12 Dated: 21-05-21

## COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 24-05-21 Tested on: 26-05-21 in dry/wet condition

Sr. No.	Mark*	Casting Date*			Size (in)	Weight (lbs./gms)	Area of X- Section (Sq. in)	Ultimate load (Tons/lbs)	Ultimate Stress (Psi)	Remarks
		Wet Weight (gms)								
1	Piles	26	4	2021	6Diax12	13	28.28	57	4520	Non Engraved
2	Piles	26	4	2021	6Diax12	13.2	28.28	60	4760	Non Engraved
3										
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										

Results can also be seen on website [http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing\\_reports&id=6](http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6)

\* as engraved on the specimens (if any)

\*\* BS3921 requires average of ten clay brick samples for crushing strength and water absorption

\*\*\* BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

\*\*\*\* ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)

Director/Dy. Director Concrete Laboratory



**Plain and Reinforced Concrete Laboratory**  
**Department of Civil Engineering**  
University of Engineering and Technology, Lahore  
Phone Nos. 042-99029202, 042-99029217

1258  
Engr. Ubaid

**To: Mr. Wasif Manzoor**  
**M/s Salman Developers (Pvt.) Ltd. Lahore.**  
**Project: Construction Grand Square Mall**

Our Ref. No. CL/CED/ 3223 Dated: 27-05-21  
Your Ref. No. Nil Dated: 24-05-21

## COMPRESSION TEST REPORT

**Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers**

Specimens received on: 24-05-21 Tested on: 26-05-21 in dry/wet condition

Sr. No.	Mark*	Casting Date*			Size (in)	Weight (lbs./gms)	Area of X- Section (Sq. in)	Ultimate load (Tons/lbs)	Ultimate Stress (Psi)	Remarks
		Month	Day	Year						
1	(6000) Psi	18	4	2021	6Diax12	14.4	28.28	70	5550	Non Engraved
2	(6000) Psi	18	4	2021	6Diax12	14.6	28.28	86	6820	Non Engraved
3	(6000) Psi	18	4	2021	6Diax12	14.2	28.28	88	6970	Non Engraved
4	(3000) Psi	17	4	2021	6Diax12	13.6	28.28	51	4040	Non Engraved
5	(3000) Psi	17	4	2021	6Diax12	14	28.28	56	4440	Non Engraved
6	(4000) Psi	17	4	2021	6Diax12	13.2	28.28	66	5230	Non Engraved
7	(4000) Psi	17	4	2021	6Diax12	14.2	28.28	72	5710	Non Engraved
8										
9										
10										
11										
12										
13										
14										
15										
16										

Results can also be seen on website [http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing\\_reports&id=6](http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6)

\* as engraved on the specimens (if any)

\*\* BS3921 requires average of ten clay brick samples for crushing strength and water absorption

\*\*\* BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

\*\*\*\* ACI318-08 requires mean of two sample (6" dia x 12" cylinder) strength at 28 days as compressive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

**supervisor(lab)**

**Director/Dy. Director Concrete Laboratory**



**Plain and Reinforced Concrete Laboratory**  
**Department of Civil Engineering**  
University of Engineering and Technology, Lahore  
Phone Nos. 042-99029202, 042-99029217

1282

Engr. Ubaid

To: **Mr. M. Asif Bajwa (Resident Engineer) PU, Lahore.**

**M/s Progrssive Consultants (Pvt.) Ltd. Lahore.**

**Project: Construction of Institiute of Energy and Environmental Engineering at University of Punjab QAC, Lahore.**

Our Ref. No. CL/CED/ 3224 Dated: 27-05-21

Your Ref. No. RE/PCL-562- /LHR/IEEE/PU/147 Dated: 21-04-21

## COMPRESSION TEST REPORT

**Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers**

Specimens received on: 25-05-21 Tested on: 26-05-21 in dry/wet condition

Sr. No.	Mark*	Casting Date*			Size (in)	Weight (lbs./gms)	Area of X-Section (Sq. in)	Ultimate load (Tons/lbs)	Ultimate Stress (Psi)	Remarks
		Day	Month	Year						
1		27	3	2021	6Diax12	14	28.28	33	2620	Non Engraved
2		27	3	2021	6Diax12	13	28.28	37	2940	Non Engraved
3		27	3	2021	6Diax12	13.1	28.28	33	2620	Non Engraved
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										

Results can also be seen on website [http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing\\_reports&id=6](http://www.uet.edu.pk/faculties/facultiesinfo/department?RID=testing_reports&id=6)

\* as engraved on the specimens (if any)

\*\* BS3921 requires average of ten clay brick samples for crushing strength and water absorption

\*\*\* BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

\*\*\*\* ACI318-08 requires mean of two sample (6" dia x 12" cylinder) strength at 28 days as compressive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

**supervisor(lab)**

**Director/Dy. Director Concrete Laboratory**



**Plain and Reinforced Concrete Laboratory**  
**Department of Civil Engineering**  
University of Engineering and Technology, Lahore  
Phone Nos. 042-99029202, 042-99029217

1273  
Engr. Ubaid

**To: Mr. Haseeb Asghar**  
**House No. 31 Phase -1 Defence Housing Authority, Lahore.**  
**Project: Nil**

Our Ref. No. CL/CED/ 3225-1of 2 Dated: 27-05-21

Your Ref. No. Nil Dated: 24-05-21

## COMPRESSION TEST REPORT

**Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers**

Specimens received on: 25-05-21 Tested on: 26-05-21 in dry/wet condition

Sr. No.	Mark*	Casting Date* /Wet Weight (gms)	Size (in)	Weight (lbs./gms)	Area of X- Section (Sq. in)	Ultimate load (Tons/lbs)	Ultimate Stress (Psi)	Remarks
1	Rectangular Grey		7.8x3.9x2.4	2387	30.42	40	2950	
2	Rectangular Grey		7.8x3.9x2.4	2586	30.42	43	3170	
3	Rectangular Grey		7.8x3.9x3.3	3392	30.42	42	3100	
4	Rectangular Grey		7.8x3.9x3.3	3580	30.42	39	2880	
5								
6								
7								
8								
9								
10								
11								
12								
13								
14								
15								
16								

Results can also be seen on website [http://www.uet.edu.pk/faculties/facultiesinfo/departments?RID=testing\\_reports&id=6](http://www.uet.edu.pk/faculties/facultiesinfo/departments?RID=testing_reports&id=6)

\* as engraved on the specimens (if any)

\*\* BS3921 requires average of ten clay brick samples for crushing strength and water absorption

\*\*\* BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

\*\*\*\* ACI318-08 requires mean of two sample (6" dia x 12" cylinder) strength at 28 days as compressive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

**supervisor(lab)**

**Director/Dy. Director Concrete Laboratory**



# Plain and Reinforced Concrete Laboratory

## Department of Civil Engineering

University of Engineering and Technology, Lahore

Phone Nos. 042-99029202, 042-99029217

1280

Engr. Ubaid

To: Mr.M. Amir Bashir (Project Manager)

M/s Velosi Integrity & Safety Pakistan (Pvt.) Ltd. Lahore. (M/s HMS Enterprises)

Project: Infrastructure Development and Rehabilitation of 10 Model School of District Faisalabad

Our Ref. No. CL/CED/ 3226-1of 2 Dated: 27-05-21

Your Ref. No. DOC No. VISP-L-C21-03-24 Dated: 24-03-21

## COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 25-05-21 Tested on: 26-05-21 in dry/wet condition

Sr. No.	Mark*	Casting Date*			Size (in)	Weight (lbs./gms)	Area of X- Section (Sq. in)	Ultimate load (Tons/lbs)	Ultimate Stress (Psi)	Remarks
		Month	Day	Year						
1		24	3	2021	6x6x6	9	36	39	2430	Non Engraved
2		24	3	2021	6x6x6	8.2	36	93	5790	Non Engraved
3		24	3	2021	6x6x6	9	36	92	5730	Non Engraved
4										
5										
6										
7										
8										
9										
10										
11										
12										
13										
14										
15										
16										

Results can also be seen on website [http://www.uet.edu.pk/faculties/facultiesinfo/departments?RID=testing\\_reports&id=6](http://www.uet.edu.pk/faculties/facultiesinfo/departments?RID=testing_reports&id=6)

\* as engraved on the specimens (if any)

\*\* BS3921 requires average of ten clay brick samples for crushing strength and water absorption

\*\*\* BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

\*\*\*\* ACI318-08 requires mean of two sample (6" dia x 12" cylinder) strength at 28 days as compressive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

supervisor(lab)

Director/Dy. Director Concrete Laboratory



**Plain and Reinforced Concrete Laboratory**  
**Department of Civil Engineering**  
University of Engineering and Technology, Lahore  
Phone Nos. 042-99029202, 042-99029217

1280

Engr. Ubaid

**To: Mr.M. Amir Bashir (Project Manager)**  
**M/s Velosi Integrity & Safety Pakistan (Pvt.) Ltd. Lahore. (M/s HMS Enterprises)**  
**Project: Infrastructure Development and Rehabilitation of 10 Model School of District Faisalabad**

Our Ref. No. CL/CED/ 3226-2 of 2 Dated: 27-05-21

Your Ref. No. DOC No. VISP-L-C21-03-24 Dated: 24-03-21

## COMPRESSION TEST REPORT

**Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers**

Specimens received on: 25-05-21 Tested on: 26-05-21 in dry/wet condition

Sr. No.	Mark*	Casting Date* /Wet Weight (gms)	Size (in)	Weight (lbs./gms)	Area of X- Section (Sq. in)	Ultimate load (Tons/lbs)	Ultimate Stress (Psi)	Remarks
1	Rectangular Grey		7.8x3.9x2.3	2740	30.42	130	9580	
2	Rectangular Grey		7.8x3.9x2.3	2709	30.42	116	8550	
3	Rectangular Grey		7.8x3.9x2.3	2683	30.42	186	13700	
4								
5								
6								
7								
8								
9								
10								
11								
12								
13								
14								
15								
16								

Results can also be seen on website [http://www.uet.edu.pk/faculties/facultiesinfo/departments/testing\\_reports?id=6](http://www.uet.edu.pk/faculties/facultiesinfo/departments/testing_reports?id=6)

\* as engraved on the specimens (if any)

\*\* BS3921 requires average of ten clay brick samples for crushing strength and water absorption

\*\*\* BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

\*\*\*\* ACI318-08 requires mean of two sample (6" dia x 12" cylinder) strength at 28 days as compressive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

**supervisor(lab)**

**Director/Dy. Director Concrete Laboratory**





**Plain and Reinforced Concrete Laboratory**  
**Department of Civil Engineering**  
University of Engineering and Technology, Lahore  
Phone Nos. 042-99029202, 042-99029217

1250  
Dr. Aqsa

**To: Mr. Mudassar (Manager)**  
**M/s Country Developers (Pvt.) Ltd. Lahore. (M/s Tetra Ready Mix)**  
**Project: Construction of PGC Campus at 227-230 Muslim Town Lahore.**

Our Ref. No. CL/CED/ 3227 Dated: 27-05-21

Your Ref. No. CD-20-Testing /Con/MT/020 Dated: 20-05-21

## COMPRESSION TEST REPORT

**Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers**

Specimens received on: 21-05-21 Tested on: 27-05-21 in dry/wet condition

Sr. No.	Mark*	Casting Date*			Size (in)	Weight (lbs./gms)	Area of X- Section (Sq. in)	Ultimate load (Tons/lbs)	Ultimate Stress (Psi)	Remarks
		Month	Day	Year						
1	2nd Floor Lift Wall (4000) Psi	12	4	2021	6Diax12	13	28.28	57	4520	Non Engraved
2	2nd Floor Lift Wall (4000) Psi	12	4	2021	6Diax12	13.4	28.28	55	4360	Non Engraved
3	3rd Floor Slab (3000) Psi	19	4	2021	6Diax12	14.2	28.28	39	3090	Non Engraved
4	3rd Floor Slab (3000) Psi	19	4	2021	6Diax12	14.6	28.28	42	3330	Non Engraved
5	3rd Floor Slab (3000) Psi	26	4	2021	6Diax12	14.6	28.28	43	3410	Non Engraved
6	3rd Floor Slab (3000) Psi	26	4	2021	6Diax12	14.2	28.28	40	3170	Non Engraved
7	3rd Floor Columns (4000) Psi	27	4	2021	6Diax12	14	28.28	56	4440	Non Engraved
8	3rd Floor Columns (4000) Psi	27	4	2021	6Diax12	13.2	28.28	51	4040	Non Engraved
9	3rd Floor Slab (3000) Psi	5	5	2021	6Diax12	14.2	28.28	41	3250	Non Engraved
10	3rd Floor Slab (3000) Psi	5	5	2021	6Diax12	14.2	28.28	43	3410	Non Engraved
11	3rd Floor Slab (3000) Psi	8	5	2021	6Diax12	14.8	28.28	39	3090	Non Engraved
12	3rd Floor Slab (3000) Psi	8	5	2021	6Diax12	14	28.28	44	3490	Non Engraved
13										
14										
15										
16										

Results can also be seen on website [http://www.uet.edu.pk/faculties/facultiesinfo/departement?RID=testing\\_reports&id=6](http://www.uet.edu.pk/faculties/facultiesinfo/departement?RID=testing_reports&id=6)

\* as engraved on the specimens (if any)

\*\* BS3921 requires average of ten clay brick samples for crushing strength and water absorption

\*\*\* BS5328 requires mean of two cube sample strength at 28 days as characteristic strength

\*\*\*\* ACI318-08 requires mean of two sample (6" diax12" cylinder) strength at 28 days as compressive strength

Note: Above results pertain to the unsealed samples supplied to the laboratory

The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients). The test results are recommended to be interpreted in the light of above factors by the engineer.

**supervisor(lab)**

**Director/Dy. Director Concrete Laboratory**